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Anmerkungen
Remarks

1 |The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The
traceability of the test equipment used is ensured by compliance with the regulations of our management
system.

Detailed information regarding test conditions, equipment and measurement uncertainty is available in the
test laboratory and could be provided on request.

Alle eingesetzten Prifmittel waren zum angegebenen Priifzeitraum gemalf eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Prifprogrammen
hinterlegten Anforderungen. Die Ruckverfolgbarkeit der eingesetzten Priifmittel ist durch die Einhaltung
der Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen beziglich Prufkonditionen, Prifequipment und Messunsicherheiten sind im
Pruflabor vorhanden und kénnen auf Wunsch bereitgestellt werden.

2 | As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such
verification is within the responsibility of the user of this document. Upon request by its client, TUV
Rheinland can confirm the validity of the digital signature by a separate document. Such request shall be
addressed to our Sales department. An environmental fee for such additional service will be charged.

Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberprft, welche rechtlichen oder sonstigen diesbezliglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des
Kunden kann der TUV Rheinland die Giiltigkeit der digitalen Signatur durch ein gesondertes Dokument
bestétigen. Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fur einen solchen
zusatzlichen Service wird erhoben.

3 |Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the
respective test clause in the report. Deviations of testing specification(s) or customer requirements are
listed in specific test clause in the report.

Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der
jeweiligen Prufklausel des Berichts beschrieben. Abweichungen von Prifspezifikation(en) oder
Kundenanforderungen sind in der jeweiligen Prifklausel im Bericht aufgefihrt.

4 | The decision rule for statements of conformity, based on numerical measurement results, in this test report
is based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and
IEC Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this
report or requested by the customer. This means that measurement uncertainty is not taken in account
and hence also not declared in the test report. For additional information to the resulting risk based of this
decision rule please refer to ILAC G8:2019.

Die Entscheidungsregel fir Konformitéatserklarungen basierend auf numerischen Messergebnisen in
diesem Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemaf ILAC
G8:2019 und IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten
angewandten Norm ist etwas anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die
Messunsicherheit nicht berticksichtigt wird und daher auch nicht im Prifbericht angegeben wird. Zu
weiteren Informationen bezueglich des Risikos durch diese Entscheidungsregel siehe ILAC G8:2019.
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 CoONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

5.1.5 99% BANDWIDTH
RESULT: Pass

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHZ BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up

Appendix B: Test Results of Bluetooth Low energy
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2 Test Sites

2.1 Test Facilities

Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7, Houjie Science And Technology Avenue, Houjie, Dongguan, Guangdong,
China

FCC Accreditation Designation No.: CN1351
ISED wireless device testing laboratory: 20133

TUV Rheinland (Guangdong) Co., Ltd. subcontract all test to Dongguan Lepont Testing Service Co.,
Ltd. And all tests at this site have been conducted under the supervision of a TUV Rheinland engineer.

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radio Spectrum Testing
Equipment Manufacturer Model Serial No. Cal. until
Spectrum analyzer Agilent N9020A MY49100060 Jan. 25, 2025
Vector source Agilent N5182A MY47420382 Jan. 25, 2025
Analog signal Agilent N5171B MY51350292 Jan. 25, 2025
source
All instrument Rohde & Schwarz CMW 500 1201.002K50 Jan. 25, 2025
High and low
temperature Math-mart MT-1202-40 LEP-EO41 Jan. 25, 2025
chamber
control unit Tonscend JS0806-2 10165 Jan. 25, 2025
Testing software Tonscend JSTSN/A1120-3 Ver 2.6.77.0518 Jan. 25, 2025
Unwanted Emission Testing
Equipment Manufacturer Model Serial No. Cal. until
EMI Test Receiver | RohdeDec.c22arz ESR 3 101849 Jan. 30, 2025
TR”‘OAGmEL?gdba”d Schwarzbeck VULB 9163 743 Nov. 19, 2025
Jan. 06, 2026 Jan. 06, 2026 Jan. 06, 2026 1726A01222 Jan. 23, 2025
SpecJan. 06, 2026 Agilent N9020A MY49100060 Nov. 19, 2025
HoNovanl9nna Schwarzbeck BBHA 9120D 01875 Jan. 23, 2025
Jan. 06, 2026 Jan. 06, 2026 BBN 9718B 00010 Jan. 06, 2026
Jan. 06, 2026 RswTech 5W 6dB LEP-E084 Jan. 23, 2025
966 Chamber 1 MR MR-L02 LEP-EO051 Nov. 16, 2025
Test software EZ-EMC Fala EMEC-3A1 N/A
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally, all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Table 2: Measurement Uncertainty

Parameter Uncertainty (k=2)
RF output power, conducted +1.06dB
Occupied Channel Bandwidth +1.42
RF power density, conducted +1.06dB
Unwanted Emissions, conducted +2.51dB
All emissions, radiated + 3.70dB
Conducted Emission 150kHz to 30MHz + 2.44dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong) Co.,
Ltd. file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Dongguan Lepont Testing Service Co., Ltd.Test facility located at Room 102, Building 11, No.7, Houjie
Science And Technology Avenue, Houjie, Dongguan, Guangdong, China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a Bluetooth mouse, which supports Bluetooth (Low Energy) wireless technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

General Information of EUT

Value

Kind of Equipment:

Incase Compact Ergonomic Keyboard

Type Designation:

OB1966

FCC ID: 2BCOY-0OB1966
IC: 32736-0OB1966
HVIN: OB1966A

Rated Input DC 3V, 100mA

Operating Voltage:

DC 3V (supplied by “AA” battery x 2)

Testing Voltage:

DC 3V

Technical Specification of Bluetooth (Low Energy)

Frequency Range:

2402 MHz to 2480 MHz

Type of Modulation: GFSK

Channel Number: 40 channels

Data Rate: 1Mbps

Channel Separation: 2 MHz

Antenna Type: PCB Layout antenna
Antenna Gain: 2.05 dBi

Table 4: RF Channel and Frequency of Bluetooth (Low Energy)

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402 10 2422 20 2442 30 2462
1 2404 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480
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Test frequencies are lowest channel: 2402 MHz, middle channel: 2440 MHz and highest channel: 2480
MHz

3.3 Independent Operation Modes

The basic operation modes are:

A. On, Bluetooth Low Energy transmitting mode
1) Low Channel
2) Middle Channel
3) High Channel

B. On, Normal Working with Bluetooth connected

C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - FCCI/IC Label and Location Info

- User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

Table 5: Auxiliary Equipment Used during Test

Description Manufacturer Model SIN Rating

Laptop Lenovo Xiaoxin Pro IASHR PF490VBO0 N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

- |

Testreceive | [__]

|
Ground plane

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen Clause 6.8

The EUT has an PCB antenna, the directional gain of antenna is 2.05 dBi, permanent attachment and no
consideration of replacement.

Therefore, the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(b)(3)
RSS-247 Clause 5.4(d)
ANSI C63.10: 2013
1.0 Watts

Shielded Room

2025-1-7

DC 3V

A

Low / Middle / High
23.6 °C

49.2 %

101 kPa

Table 6: Test Result of Maximum Peak Conducted Output Power

Pass

Test Measured Peak Power Limit

Test Mode Data Rate C(hl\;alﬂg)el (dBm) w) w)
Bluetooth 2402 0.10 0.00102

(Low Energy) 1Mbps 2440 -1.22 0.00076 <1.0
2480 -0.65 0.00086
Maximum Measured Value 0.10 0.00102

Note:

1) The cable loss is taken into account in results.

2) Antenna gain(G): 2.05 dBi,
e.i.r.p.=Ppeak powent G =2.15dBm = 1.64 mW, which is far below the 4 W
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5.1.3 Conducted Power Spectral Density

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(e)
RSS-247 Clause 5.2(b)
ANSI C63.10: 2013
<8 dBm/ 3kHz
Shielded Room

2025-1-7

DC 3V

A

Low / Middle / High
23.6 °C

49.2 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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5.1.4 6dB Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(a)
ANSI C63.10: 2013

> 500 KHz

Shielded Room

2025-1-7

DC 3V

A

Low / Middle / High
23.6 °C

49.2 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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5.1.5 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

RSS-Gen Clause 6.7
ANSI C63.10: 2013
Shielded Room

2025-1-7

DC 3V

A

Low / Middle / High
23.6 °C

49.2 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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5.1.6 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5
Basic standard : ANSI C63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site . Shielded Room
Test Setup

Date of testing . 2025-1-7

Input voltage . DC3Vv

Operation mode A

Test channel : Low/ Middle / High
Ambient temperature © 23.6°C

Relative humidity 492 %
Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and
compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.7 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Section 8.9 & 8.10

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing : 2025-1-9

Input voltage . DC3Vv

Operation mode A

Test channel . Low/ Middle / High

Ambient temperature . Refer to test result

Relative humidity . Refer to test result

Atmospheric pressure : 101.3 kPa

Remark:

Testing carried out within frequency range 9kHz to the tenth harmonics, only the worst-case spurious
emissions configuration of each mode were reported.

For the measurement records, refer to the appendix B.
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A TUVRheinland®

APPENDIX B.1: MAXIMUM CONDUCTED OUTPUT POWER

Test Result Peak

Conducted Peak Conducted EIRP .

TestMode Antenna Freq(MHz) Powert{dBm] Limit[dBm] EIRP[dBm] Limit[dBm] Verdict
2402 0.10 <30 2.15 <36 PASS

BLE_1M Antl 2440 -1.22 <30 0.83 <36 PASS
2480 -0.65 <30 1.40 <36 PASS
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Test Graphs Peak

BLE 1M _Antl 2402

Agilent Spectrum Analyzer - Swept SA

L F AC
Center Freq 2.402000000 GHz B #Avg Type: RMS
PHO: Fast ~»— 1rig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 40 dB

Frequency

. Mkr1 2.402 237 00 GHzZ S
Ref Offset 9.07 dB Py
Ref 30.00 dBm 0.100 dB m|IEG—G——

Center Freq
2402000000 GHz|

| i amnEmnnn:

StartFreq
2.399000000 GHz,
S

StopFreq
2405000000 GHz

Center 2.402000 GHz Span 6.000 MHz|
#VBW 6.0 MHz Sweep 1.067 ms (8001 pts)

STATUS

BLE 1M_Antl 2440

Center Freq 2.44000 GHz - ] #Avg Type:
Do Fast > Trig: Free Run Avg[Hold: 100/100
#Atten: 40 dB

Frequency

. Wkr1 2.439 842 50 GHz
Rer 30.00 dBm -1.221 dBm

CenterFreq
2.440000000 GHz

StartFreq
2437000000 GHz

|

Stop Freq
2443000000 GHz|
tisassmamios |

CFStep
600.000 kHz|
Auto Man

=
Freq Offset
0Hz

Center 2.440000 GHz Span 6.000 MHz|

es BW 2.0 MHz #VBW 6.0 MHz Sweep 1.067 ms (8001 pts)
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BLE 1M Antl 2480

e — e S

RL 5= S0 AC i

Center Freq 2.480000000 GHz H #Rvg Type: RMS Frequency
PHO: Fast ~—»— 1rig: Free Run Avg|Held: 1004100

IFGain:Low #Atten: 40 dB

MKkr1 2.480 399 00 GHz|JEGELRELY

Ref Offset8.94 dB n
Ref 30.00 dBm -0.654 dBm R ——
CenterFreq

2480000000 GHz
| e ———

StartFreq
2477000000 GHz
[

StopFreq
2483000000 GHz

Center 2.480000 GHz Span 6.000 MHz|
#R #VBW 6.0 MHz Sweep 1.067 ms (3001 pts)
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APPENDIX B.2: CONDUCTED POWER SPECTRAL DENSITY

Test Result
TestMode Antenna Freq(MHz) Result[dBm/3kHz] Limit[dBm/3kHz] Verdict
2402 -15.83 <8.00 PASS
BLE_1M Antl 2440 -17.09 <8.00 PASS
2480 -16.37 <8.00 PASS

Test Graphs

Antl 2402

#Avg Type: R Frequency
—»~ Trig:Free Run AvglHeld: 1004100
IFGam Low #Atten: 30 dB
. Mkr1 2.402 027 42 GHZz
Ref Offset9.07 dB
Ref 20.00 dBm -15.831 dBm

CenterFreq
2.402000000 GHz,

StartFreq
1
]

'M L ’\#’Niﬁf“l ‘1* i u‘{w‘?‘ bl \PJ’““T’MM

AT'W\“.«H,g N
™ W
M.wlﬁ'nftf ! “\‘\'i

I:enter 2.4020000 GHz Span 1.079 MHz|
#VBW 10 kHz Sweep 114.0 ms (30000 pts]

STATUS

BLE 1M Antl 2440

RL S0 ALIGN AUTO . 1
Center Freq 2.440000000 GHz = #Aug Type: RMS oy
e I Trig: Free Run AvglHold: 100100
IFGain:Low #Atten: 30 dB

Mikr1 2.439 991 79 GHzJIERELAL
T 991 19CH:

CenterFreq
2.440000000 GHz

StartFreq
2439463700 GHz|

—
StopFreq
2440536300 GHz
Y M r# »1',[ |
CF St
1[]72&“!?4‘;
Auto Man

Freq Offset
0Hz

1

ww,m it Ay Al ﬂ

Center 2.4400000 GHz Span 1.073 MHz|
#VBW 10 kHz Sweep 114.0 ms (30000 pts)
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BLE 1M Antl 2480

#Avg Typ;: 15 Frequency
Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.480 009 17 GHZz
Ref Offset8.94 dB -
Ref 20.00 dBm -16.373 dBm

CenterFreq
2.480000000 GHz,

StartFreq
2.479442000 GHz

[

StopFreq
2480558000 GHz
e

CFStep
111,600 kHz,
Auto Man

FreqOffset,
0Hz|

li‘ﬂl\r \I\ﬂ'ﬁ‘

I
ol fﬂhﬂ
g

A

Center 2.4800000 GHz Span 1.116 MHz|
#R #VBW 10 kHz Sweep 118.0 ms (30000 pts]
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APPENDIX B.3: 60B BANDWIDTH

Test Result
TestMode Antenna Freq(MHz) DTS BW [MHz] FL[MHZ] FH[MHZz] LimitfMHz] Verdict
2402 0.696 2401.680 2402.376 0.5 PASS
BLE_1M Antl 2440 0.692 2439.684 2440.376 0.5 PASS
2480 0.720 2479.656 2480.376 0.5 PASS

Test Graphs

BLE 1M _Antl 2402

Agilent Spectrum Analyzer - Swept SA

KN A ALTGN AUTD 2
Center Freq 2.402000000 GHz . #Avg Type: RMS Frequency
PNO: Wide >+ 17ig: Free Run Avg|Held: 1001100
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 8.07 dB

( b KRZ
Ref 30.00 dBm - |
CenterFreq
2.402000000 GHz,
n [
StartFreq
2.400000000 GHz|

StopFreq
2404000000 GHz

Center 2.402000 GHz Span 4.000 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE A
1M 1 r 9401 680 GHz »..-103 dBm
2 9407043-=Hz
(Al 696kHz 0384dsl ]

<

MG STATUS

BLE 1M Antl 2440

ogﬂun Spectrum Avayzer -

Conter Freq 2.440000000 GHz i #ug Type: RMS AL

e I Trig: Free Run AvglHold: 100100
IFGain:Low #Atten: 40 dB
Auto Tune
Ref Offset .94 4B
Ref 30.00 dBm 0.085 d B
CenterFreq
2.440000000 GHz
StartFreq
2438000000 GHz
|
" StopFreq
2.442000000 GHz
tisassmamios |
Center 2.440000 GHz Span 4.000 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 400.000 kHz,
MER MODE TF[I SEL ® T FUNCTION FUNCTION IDTH FUHCTION VALUE & M =
1 | e ———
2 m
I 3 (A 5

77

MsG STATUS
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BLE 1M Antl 2480

e — e S
RL 3 DO AC T
Center Freq 2.480000000 GHz R M Frequency
'PHO: Wide ~—»— 1rig: Free Run
IF: ow #Atten: 40 4B
o AMkr3 720 kHz|
Ref Offset8.84 dB
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| E—
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=

i StopFreq
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APPENDIX B.4: 99% BANDWIDTH
Test Result
TestMode Antenna Freq(MHz) OCB [MHz] FL[MHZ] FH[MHZz] LimitfMHz] Verdict
2402 1.0463 2401.5185 2402.5648
BLE_1M Antl 2440 1.0626 2439.5023 2440.5649
2480 1.0553 2479.5138 2480.5691

Test Graphs

BLE 1M Antl 2402

Agilent Spectrum Analyzer - Dccupied BW.
RL e ra 06:21:11 PM Jan07, 2025

Radio Std: None Frequency

S8 INT| AL
Center Freq: 2.402000000 GHz
Trig: Free Run AvglHold: 100100
#htten: 40 dB

Center Freq 2.402000000 GHz

#IFGain:Low Radio Device: BTS

2.402028 GHz
-1.6133 dBm|

Ref Offset 9.07 dB Mkr1
Ref 30.00 dBm

CenterFreq|

2.402000000 GHz,

Span 4 MHz

Center 2.402 GHz
Sweep 2.067 ms

Res BW 43 kHz #/BW 130 kHz

Total Power 6.46 dBm

Occupied Bandwidth
1.0463 MHz
41.613 kHz
1.277 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS

BLE 1M _Antl 2440

INT A 0 |05:27:53PM Jan(7, 2025

.hg-i-lrml Spectrum Analyzer - Occupied BW
S RE 0o AL g
Center Freq 2.440000000 GHz - 2440000000 GH Radio Std: None

Frequency

GHz
Trig: Free Run Avg|Hold: 100100

#Arten: 40 dB Radio Device: BTS

AIFGain:Low
Ref Offset8.94 dB Mkr1 2.44
Ref 30.00 dBm
CenterFreq
2.440000000 GHz

Res BW 43 kHz #BW 130 kHz Sweep 2.067 ms

Total Power 5.53 dBm

Occupied Bandwidth
1.0626 MHz
33.623 kHz
1.264 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS
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BLE 1M Antl 2480

06:34:51 DM Jan 07, 2025

q: 2.460000000

>
#Atten: 40 4B

Ref Offset 894 dB
Ref 30.00 dBm

Center 2.48 GHz
Res BW 43 kHz #VBW 130 kHz

Occupied Bandwidth Total Power
1.05583 MHz

Transmit Freq Error 41.428 kHz OBW Power

x dB Bandwidth 1.271 MHz x dB

GH: )
Trig: Free Run Avg|Hold: 1001100

Radio Std: None Frequency

Radie Device: BTS

Mkr1 2.480032 GHz
-1.7354 dBm|

CenterFreq
2.480000000 GHz,

Wi

Span 4 MHz,
Sweep 2.067 ms

5.83 dBm

99.00 %
-26.00 dB

STATUS
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APPENDIX B.5: CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH

BLE 1M Antl 2402 O~Reference

Agilent Spectrum Analyzer - Swept SA

RL 3 S0  AC ALIG 0 06:22:13PM Jan s

Center Freq 2.402000000 GHz 5 #Rvg Type: RMS EEGLeNICY,
o Wide > Trig: Free Run Avg|Hold: 1010

IFGain:Low #Atten: 30 dB

7 Mkr1 2.402 030 GHzJ IR
R G2 G0 G

CenterFreq
2.402000000 GHz,

StartFreq
2400500000 GHz

|
Stop Freq

Span 3.000 MHz|
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

STATUS

BLE 1M Antl 2402 30~1000

Agilent Spectrum Analyzer - Swept SA.
RL RE c

05:22:22PM Jan 77, 2

#Avg Type: RMS Frequency

Center Freq 515.000000 MHz
AvglHold: 30530

PHO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

7 MKkr1 903.61 MHz Auto Tune
Ref Offset 9.07 dB S0
R:f1§.el)0 d’Bm 60,276 dBm

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1000000000 GHz|

e
CFStep
97.000000 MHz

5

[
Freq Offset
0Hz

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts)
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BLE 1M Antl 2402 1000~26500

Agilent Spectrum Analyzer - Swept SA

RL RF AC
Center Freq 13.750000000 GHz E #Aug Type: RMS T
PHO: Fast ~—»— 1rig: Free Run AvglHeld: 3030
IFGain:Ls #Atten: 20 4B
Auto Tune|
Ref Offset 807 dB Mkr2 25 83130 GHz
Ref 15.00 dBm -46.793 dBm e ———
CenterFreq
13.750000000 GHz
i ————
StartFreq
1.000000000 GHz
|
StopFreq
26.500000000 GHz|
|
Start 1.00 GHz Stop 26.50 GHz CFStep
Res BW 100 kHz #VBW 300 kHz . 2550000000 GHz|
MKR MODE| TRC SCL b ¥: FUNCTION FUNCTION WIDTH FUNCTION VALUE A M Man
(N N [1f[  240165GHz| 1081 dBm| | E———
[ 46.793 dBs
3 I FreqOffset
4 I 0Hz

<

STATUS

Agilent Spectrum Analyzer - Swept SA.
RL RF AC

Frequency

Center Freq 2.44/ -
oo Wide —+- Trig: Free Run Avg|Hold: 1010

IFGain:Low #Atten: 30 dB
. Mkr1 2.440 066 GHz
Ref Offset8.94 dB 2564 dBm

Ref 28.94 dBm ]

Center Freq
2.440000000 GHz

StartFreq

Center 2.440000 GHz Span 3.000 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
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BLE 1M Antl 2440 30~1000

Agilent Spectrum Analyzer - Swept SA

RL RE ac I
Center Freq 515.000000 MHz - Frequency
Pl Trig: Free Run

St~
ow #Atten: 20 4B

774.90 MHZ
T 0479 e

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz,

el

StopFreq
1.000000000 GHz
e

CF Step
97.000000 MHz
Auto Man

FreqOffset,
0Hz|

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts]

STATUS

BLE 1M Antl 2440 1000~26500

Agilent Spectrum Analyzer - Swept SA.
RL RE C

Al 0 6::
#Avg Type: RMS Frequency
W Trig: Free Run AvglHold: 3050
#atten: 20 d5

Center Freq 13. TSD(]D[]I] GHz
PHO: F.

Auto Tune
Ref Offset 6.94 dB Mkr2 25.939 00 G

9
Ref 15.00 dBm -47.643 dBm [—

Center Freq
13750000000 GHz

StartFreq
1.000000000 GHz|

Stop 26.50 GHz,
#VBW 300 kHz Sweep 2438 s (30001 pts
MER MODE TRC SCL v =

1 KN
o N1 ]f

<

MsG STATUS

Agjlent Spectrum Analyzer - Swept SA.

RL S0 A
Center Freq 2.480000000 GHz B #Avg Type: I
i o Trig: Free Run Avg]Hold: 10110

IFGain:| #Atten: 30 dB
MKr1 2.479 769 GHZ
Ref Offset8.94 dB
Ref 28.04 dBm -1.937 dBm

Center Freq

2480000000 GHz|

StartFreq
2.478500000 GHz|

1
1l"rwrf""W W lﬂ'&
|

fin
’-IH.‘W

T

Center 2.480000 GHz Span 3.000 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
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A TUVRheinland®

Agilent Spectrum Analyzer - Swept SA

BLE 1M Antl 2480 30~1000

KL 7 AC
Center Freq 515.000000 MHz H #A,
Pl Trig: Free Run AvglHeld: 30130

St~
ow #Atten: 20 4B

Mkr1 808.82 MHz AUl

Ref Offset8.94 dB
Ref 15.00 dBm

Frequency

-59.419 dBm i—

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz,

StopFreq
1.000000000 GHz
e

CF Step
97.000000 MHz
Auto Man

FreqOffset,
0Hz|

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts]

STATUS

Agilent Spectrum Analyzer - Swept SA.
RL RE C

BLE 1M Antl 2480 1000~26500

06:37:45 M Jan 07, 2025

Center Freq 13.750000000 GHz #hug Type: RMS
Pl F

Frequency

st —p- Trig:Free Run Avg|Hold: 30130
#Atten: 20 dB
Ref Ofset 654 4B Mkr2 25.810 65 G fum T
¥ 7.440 dBm

Ref 15.00 dBm 47 I

Center Freq

13.750000000 GHz|

o (]

startFreq|

1.000000000 GHz|

| s s

Stop Freq|

26.500000000 GHz,

|——

Stop 26.50 GHz, CF Step

Res BW 100 kHz #VBW 300 kHz Sweep 2.438 s (30001 pts)iRX=0 N ile 3

MKR MODE' TRC SCL ® T FUNCTION FUNCTION IDTH FUHCTION VALUE & M _—

[ N1 f 2d79ssGHz  Qsssdem| 0 | T WM
S N[1(f[  o5ei0esGHz|  47adodem[ | [ |

3 | ) O A S S Freq Offset
< A A
N ]
+ ) IO A B S
7 | I I N S
I A A
o ) O
10 | A A N S

11 | N I O N
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APPENDIX B.6: RADIATED SPURIOUS EMISSIONS

Note:

1) This testing was carried out on different modulations, but only the worst case was presented in this report.

2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported.

30 MHz to 1GHz

Dongguan Lepont Testing Service Co., Ltd.
LEPONT Room 102, Building 11, No7 Houjie Sdence And Technology
n;ﬂm,ﬂ Avenue, Houpie, Dongguan, Guangdong, China
Tel.: +86 760 308 6688 Hitp:fwww lepont comeon
Ste 866 Chamber 1 Radiation Emission N
Job Mo.: LP24070228C12-04 Temp: 217 (C}.Ir4? Y%RH 1014
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: 0B1966 Ant. Polarization: Vertical
Test Mode: ™
Remark 1: 2402MHz
0.0 dBuV./m
70
G0
FOC PART 158 3M Radiatio
50 | ! | I | I Macgln.-R R [
|
o | —
| 4 5 £
L -wk- I bl i i
' Wyt
20 | M 1
WAkl L )AJ"
10 | | | |- I I - !
oo
30,000 60,000 30.000 MAz) 300.000 00.000 1000.0
Frequency | Factor | Reading | Level Limit  |Margin
No- | ""(MHz)  |(dBuvim)| (@Buv) |(dBuvim)|(dBuvim)| (dB) |2eec® [MK- | Remas
1 71.8318 B.44 16.30 2374 4000 |-16.26| QP
2 119.8555 9.31 23.32 3263 43.50 |-10.87| QP
3 143.8294 6.93 2480 3173 4350 |-11.77| QP
4 167.8241 8.47 25.08 3355 4350 |-995| QP *
5 216.0238 1094 2148 3242 46.00 |-13.58| QP
6 744 8659 20.30 1417 3447 46.00 [-11.53| QP

Mote: Level=Reading+Factor,Over=Leval-Limit.
MK.:*:Maximum data x:Owver limit !:Over margin

File: 30-1G\Data :#1
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Stience And Technology
nﬂiﬁ!ﬂ Awenue, Houjie, Dongguan, Guangdong, China

Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025119
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: 0OB1966 Ant. Polarization: Horizontal
Test Mode: T
Remark 1: 2402MHz
80.0 dBuV/m
70
GO

FOC PART 15B 3W Radiation

50 | | | | | | | {Margin - AR_| [

10

n.o
30.000 B1.000 90.000 [MHz) 300.000 BO0. 000 1000.0

No. | "ty |aim| @B | |(dBuvim)| (| [ | Remas
1 71.8319 8.44 16.67 2511 40.00 |-14.89| QP
2 107.8876 10.09 1765 27.74 43.50 |-1576| QP
3 143.8294 6.93 2621 33.14 43.50 |-10.36| QP
4 167.8241 8.47 2566 3413 43.50 | -937| QP -
5 216.0238 10.94 21.93 3287 46.00 |-13.13| QP
5] 744 BB59 20.30 14 97 3527 46.00 |-10.73| QP

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

File: 30-1G\Data :#2
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Stience And Technology
nﬂiﬁ!ﬂ Awenue, Houjie, Dongguan, Guangdong, China

Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025119
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: 0OB1966 Ant. Polarization: Horizontal
Test Mode: T
Remark 1: 2440MHz
80.0 dBuV/m
70
GO

FOC PART 15B 3W Radiation

50 | | | | | | | {Margin - AR_| [

| 2 3 [

10
n.o
30.000 B1.000 90.000 [MHz) 300.000 BO0. 000 1000.0

No. | "ty |aim| @B | |(dBuvim)| (| [ | Remas

1 71.8319 8.44 15.84 2428 40.00 |-1572| QP

2 119.8555 9.31 23.75 33.06 43.50 |-10.44| QP

3 143.8294 6.93 2521 3214 43.50 |-11.36| QP

4 167.8241 8.47 2578 3425 4350 | -925| QP -

5 238.3101 1112 17.51 2863 46.00 |-17.37| QP

5] 721.7258 2015 12.00 3215 46.00 |-13.85| QP

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

File: 30-1G\Data :#3
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Stience And Technology
nﬂiﬁ!ﬂ Awenue, Houjie, Dongguan, Guangdong, China

Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025119
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: 0OB1966 Ant. Polarization: Vertical
Test Mode: T
Remark 1: 2440MHz
80.0 dBuV/m
70
GO

FOC PART 15B 3W Radiation

b

10

n.o
30.000 B1.000 90.000 [MHz) 300.000 BO0. 000 1000.0

No. | "ty |aim| @B | |(dBuvim)| (| [ | Remas
1 71.8319 8.44 16.03 24 .47 40.00 |-1553| QP
2 96.0985 9.87 2312 3290 43.50 |-10.51| QP
3 119.8555 9.31 24 41 3372 4350 | -978| QP
4 143.8293 6.93 26.84 3377 43.50 | -9.73| QP -
5 167.8240 8.47 24 67 33.14 43.50 |-10.36| QP
5] 216.0237 10.94 2214 33.08 46.00 |-12.92| QP

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

File: 30-1G\Data :#4
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Produkte CN247FENG 001
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Stience And Technology
nﬂiﬁ!ﬂ Awenue, Houjie, Dongguan, Guangdong, China

Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025M/9
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Kervin
2 Incase Compact Ergonomic Keyboard Power Rating: DC 3V
Model No.: OB1966 Ant Polarization: Vertical
Test Mode: X
Remark 1: 2480MHz
80.0 dBuV/m
70
60 ! !
FOC PART 158 3M Radiatio
50 | | | | | | | {Margin - AR_| [
]
40 | I ]
2z
| :
30 il Ao W
| 5 o
10 { l | | |
0.0
30.000 60,000 90.000 [MHz) 300.000 600.000 1000.0
Fregquency | Factor | Reading | Level Limit |Margin
No- | " MiHz)  |(dBuvim)| (@Buv) |(dBuvim) |(dBuvim)| (dB) |Peieste |MK- | Remar
1 71.8319 8.44 1663 2507 40.00 |-14.93| QP
2 119.8555 9.31 23.88 33.19 43.50 |-10.31] QP .
3 143.8294 6.93 2548 32.41 43.50 |-11.08] QP
4 167.8241 8.47 2219 3066 43.50 |-12.84| QP
5 232.5318 11.07 16.31 27.38 46.00 |-1862| QP
6 721.7258 20.15 13.73 3388 46.00 |-1212] QP

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

File: 30-1G\Data :#5
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Produkte CN247FENG 001
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Stience And Technology
nﬂiﬁ!ﬂ Awenue, Houjie, Dongguan, Guangdong, China

Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025119
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: 0OB1966 Ant. Polarization: Horizontal
Test Mode: T
Remark 1: 2480MHz
80.0 dBuV/m
70
GO

FOC PART 15B 3W Radiation

50 | | | | | | | {Margin - AR_| [

]
| 3 4 3
30 W
1
"
i
. WMW W
o 4 | I | |
0.0
30.000 £0.000 90.000 [MHz) 300.000 600.000 1000.0

No. | "ty |aim| @B | |(dBuvim)| (| [ | Remas
1 71.8320 8.44 16.46 24.90 40.00 |-1510| QP
2 107.8877 10.09 18.62 28.71 43.50 |-14.79| QP
3 119.8556 9.31 23.76 33.07 43.50 |-10.43| QP
4 143.82895 6.93 26.19 3312 43.50 |-10.38| QP
5 167.8242 8.47 2535 3382 4350 | -968| QP -
5] 216.0239 10.94 220 3295 46.00 |-13.05| QP

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

File: 30-1G\Data :#6




Appendix B A TUVRheinland®

Produkte CN247FNG 001
Products Page 21 of 31
1GHz-18GHz

Note: The highest waveform in the figure is Bluetooth Fundamental.

Dongguan Lepont Testing Service Co., Ltd.

LEPONT Room 102, Building 11, No.7 Houjie Science And Technolog
u 77 E0 iR i - Avenue, Huo.ie. ;uwp;wm Guangdong, CI‘i‘I:
Tel.: +5856 TG0 B306 6BEE Hitp: fweww Jep ont.com.cn

Sie: 966 Chamber 1 Radiation Emission I
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant Polarization: Horizontal
Test Mode: X
Remark 1: 2402MHz

96.9 dBuV/m

a7

77 t i T FEC Class B-3M-Radiation Pegk{Above 15)}

&7

57 FEE-ElassB-3M-Padistion AtofAboveH)

N ' ' ' WWWM b pok

1
7 WW ?‘\, o s g Tt R T e AVE
Mttt ) b R
27 .{t i ol s A
P o gt el 7
16.9
1000000 2175.00 3350.00 4525.00 5700.00 [MHz] 8050.00 9225.00 10400.00 11575.00  12750.00
Frequency | Factor | Reading | Level Limit  [Margin
No. | " "MHz)  |(@Buvim)| (@Buv) |(aBuvim)|(dBuvim)| (aB) |Detect™ [MK- | Remer

1 3549.750 -1.54 4129 39.75 74.00 |[-34.25| peak

2 3561.500 -1.53 29.59 28.06 54.00 [-2594| AVG

3 4807.000 -1.02 4564 44 62 T74.00 [-29.38| peak

4 4818.750 -1.01 35.11 34.10 54.00 [-19.90| AVG

5 T098.250 5.73 4211 47.84 T4.00 [-26.16| peak

6 7088.250 573 30.186 35.89 54.00 [-1811| AVG | *

Mote: Level=Reading+Factor,Over=Level-Limit.
MHK.*:Maximum data x:Over limit !:Owver margin

File: OB1966-REE\Data :#
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Science And Technology
n;ﬂﬂ]ﬂ Avenue, Houjie, Dongguan, Guangdong, China

Tel.: +86 TG0 B308 GBBE  Hitp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025119
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant. Polarization: Vertical
Test Mode: >
Remark 1: 2402MHz
96.9 dBuV/m
87
ir : t i FEC Class B 3M Radiation Pegk{Above 1G]
67
57 ot = ] b b e et e

N ' ' ' W ot d T rtsfpeak
: M H
W‘Wﬂl ¥ B h "'ll‘\:\'n'u""’""’"'":“lldv_‘a e ) AVIG

7 R e eSS

Wil
4 | e
2 E P

- [ PR - e _

T
16.9

1000.000  2175%.00 3350.00 452500 5700.00 [MHz) 8050.00 9225.00 1D400.00 11575.00 12750.00

Frequency | Factor | Reading | Level Limit |Margin
No. | " ibz)  |(dBuvim)| (dBuv) |(dBuvim) |(dBuvim)| (dB) |Petect | MK | Remar
1 | 3831750 | -1.10 | 4062 | 3952 | 74.00 |-3448| peak
2 | 3867.000 | -104 | 2915 | 2811 | 54.00 |-2588| AVG
3 | 4807.000 | -1.02 | 4212 | 41.10 | 74.00 |-32.90| peak
4 | 4818750 | -1.01 | 3165 | 3064 | 54.00 |-23.36| AVG
4] 7086.500 5.73 41.54 4727 7400 |-26.73| peak
6 | 7098250 | 573 | 3012 | 3585 | 54.00 |-18.15| AVG | *

Mote: Level=Reading+Factor,Over=Leval-Limit.
ME.*:Maximum data x:Over limit :Owver margin

File: OB15966-RSE\Data :#2
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Science And Technology
}t]:;iliifli" Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 TG0 B308 GBBE  Hitp:fwww lepont comen
Ste 866 Chamber 1 Radiation Emission so25i1i0
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant. Polarization: Horizontal
Test Mode: >
Remark 1: 2440MHz
96.9 dBuV/m
87
Tr T T T FCC Clazs B IM Radiation Peak{Above 1G]
67
57 ot = ] b b e et e

peak
47

| .... lﬂMW [ ,Iﬁ. A gt~ e AV
1 P P R ‘
27 | b e Bt
[y e TR
163
1000.000 217500  3350.00 452500 570000  [MHz) 8050.00 922500 1040000 1157500  12750.00
No. | ke |iamuvim)| @) |(aBuvim)|iaBuvim | gy |72 || Reman
1 3232.500 -2.10 3024 2814 5400 |[-2586| AVG
2 3267.750 -2.04 4121 3917 7400 |[-34.83| peak
3 4877.500 -1.01 4950 48 .49 7400 |-25.51| peak
4 4889.250 -1.01 38.97 3796 5400 |[-16.04| AVG | *
5 7133.500 571 41.01 46.72 7400 |-27.28| peak
6 7133.500 571 30.00 3571 5400 [-18.29| AVG

Mote: Level=Reading+Factor,Over=Leval-Limit.
ME.*:Maximum data x:Over limit :Owver margin

File: OB1966-RSE\Data :#3
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Dongguan Lepont Testing Service Co., Ltd.
~ Ll:'l-"l'_ Room 102, Building 11, No.7 Houjie Science And Technology
n;ﬂiﬁjﬂ Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 TG0 B308 GBBE  Hitp:fwww lepont comen
Ste 866 Chamber 1 Radiation Emission so25i1i0
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant. Polarization: Vertical
Test Mode: >
Remark 1: 2440MHz
96.9 dBuV/m
87
Tr T T T FCC Clazs B IM Radiation Peak{Above 1G]
67
57 ot = ] b b e et e

W 4 3 actinta VT e s M'. el AVE

7 ot
PFY, | Vﬂ\ R et e e

wpii

ﬁ el .--,-r'\-- antf”
27 L et ot
b= 58
16.9
1000.000° 217500 3350.00 452500 570000 [MHz) 805000 9225.00 10400.00 1157500 12750000

No. | " ver | iamuim| (@Bovy |(amuim |(amuvim| () | [ | Rem

1 3385.250 -1.84 40.08 3824 74.00 |-35.76| peak

2 3420.500 -1.77 2044 2767 54.00 |-26.33| AVG

3 4877.500 -1.01 4524 4423 74.00 |-28.77| peak

4 4889.250 -1.01 3461 3360 54.00 |-20.40| AVG

5 7086.500 573 39.81 45.54 74.00 |-28.46| peak

<] 7098.250 573 30.06 35.79 54.00 |-18.21| AVG | *

Mote: Level=Reading+Factor,Over=Leval-Limit.
ME.*:Maximum data x:Over limit :Owver margin

File: OB15966-RSE\Data :#4
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A TUVRheinland®

Produkte
Products

Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7 Houjie Science And Technology
Avenue, Houjie, Dongguan, Guangdong, China

LEPONT
71 E0iS W

L

Tel.: +86 TG0 B308 GBBE  Hitp:fwww lepont comen
Ste 866 Chamber 1 Radiation Emission so25i1i0
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant Polarization: Horizontal
Test Mode: X
Remark 1: 2480MHz
96.9 dBuV/m
87
Tr FCC Clazs B IM Radiation Peak{Above 1G]
67
57 L —
[ peak
o ' 1 ot e
X W P
o pactema
7 U b gt bty g . | gttt eettgagghiene ol i AVE
M i e 'ﬁ_\ IR
.h"__‘_!.-.-'.ﬁ*"
. I kB
e
16.9
1000.000 217500 335000 452500  5700.00  [MHz) 8050.00 922500  10400.00 1157500 1275000
Frequency | Factor | Reading | Level Limit |Margin
No. | " ibz)  |(dBuvim)| (dBuv) |(dBuvim) |(dBuvim)| (dB) |Petect | MK | Remar
1 3702.500 -1.31 41.01 39.70 74.00 |-34.30| peak
2 3714.250 -1.28 2913 27.85 54.00 |-26.15| AVG
3 4959.750 -1.00 44 96 43.96 74.00 |-30.04| peak
4 4971.500 -1.00 3410 33.10 54.00 |-20.90| AVG
5 7086.500 573 4068 46 .41 7400 |-27.59| peak
6 7098.250 573 3022 3505 5400 |-18.05| AVG | *

Mote: Level=Reading+Factor,Over=Leval-Limit.
MK.:*:Maximum data

File: OB1966-RSE\Data :#5

x:Owver limit :Owver margin
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Dongguan Lepont Testing Service Co., Ltd.
~ Ll:'l-"l'_ Room 102, Building 11, No.7 Houjie Science And Technology
n;ﬂiﬁjﬂ Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 TG0 B308 GBBE  Hitp:fwww lepont comen
Ste 866 Chamber 1 Radiation Emission so25i1i0
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant. Polarization: Vertical
Test Mode: >
Remark 1: 2480MHz
96.9 dBuV/m
87
Tr T T T FCC Clazs B IM Radiation Peak{Above 1G]
67
57 ot = ] b b e et e

: ,- ) NMWM R e L R ot

g- o Nur‘.,-«‘w*"-*"‘v“‘\_l”"’ ellpphl it UTV. T AVE
e e
ol Myt

o | oo
e
16.9
1000.000° 217500 3350.00 452500 5700.00 [MHz) 8050.00 9225.00 10400.00 1157500 12750000

No. | "Gk |amuvim)| (@Buv |(oBovim|(oBuvim| (o |20 | | Remat
1 3526.250 -1.58 4065 39.06 74.00 |-34.94| peak

2 3667.250 -1.36 2961 2825 54.00 |-25.75| AVG

3 4959.750 -1.00 45.11 4411 74.00 |-29.89| peak

4 4971.500 -1.00 3344 3244 54.00 |-21.56| AVG

5 7074.750 573 40.04 45.77 74.00 |-28.23| peak

6 7098.250 573 30.25 3598 54.00 |-18.02] AVG | *

Mote: Level=Reading+Factor,Over=Leval-Limit.
ME.*:Maximum data x:Over limit :Owver margin

File: OB1966-RSE\Data :#6
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APPENDIX B.7: RADIATED EMISSIONS IN RESTRICTED BANDS

Conduction

BLE_1M Antl Low 2402

e — e S

RL RF AC
Center Freq 2.352500000 GHz
PHO: F:

#Avg Type: RMS Frequency
—»~ Trig:Free Run Avg|Held: 1004100
#Atten: 30 4B

Auto Tune|
Ref Offset 9.07 dB
Ref 20.00 dBm |
CenterFreq
2.352500000 GHz,
ot oo |
StartFreq
2.300000000 GHz,

StopFreq
2405000000 GHz
e

Start 2.30000 GHz Stop 2.40500 GHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 10.07 ms (1001 pts) 10.500000 MHz

~

P TR PP EAPES W oW T ¥ SoWW P> Jo PR T LR T T T T

MK MDDE| TRC SCL FUNCTIDN  FUNCTION WIDTH FUNCTIDN VALUE

IIE

FreqOffset,
0Hz|

<

MG STATUS

BLE 1M Antl High 2480

Agilent Spectrum Analyzer - Swept SA.
RL RF AC 06:35:28 PM 1an 07, 2025

Center Freq 2.51 Frequency

= Trig: Free Run
#Atten: 30 dB

i) Auto Tune|
Ref Offset 5.94 B Vkrd 2.507 52 GH

i
Ref 20.00 dBm -49.134 dBm

Center Freq
2510000000 GHz

StartFreq
2.470000000 GHz|

R S SNRPY BF SR SR Y i [ PRI A P ST wepr eet o Y, PR IEAEER By StopFreq

2550000000 GHez,
=

Stop 2.55000 GHz CFStep
#VBW 300 kHz Sweep 7.667 ms (1001 pts) [RRET o 1t4

E

MKR| MODE| TRC SCL B 7 FUNCTION  FUNCTION WIDTH FUNCTION VALUE &

(N1 F 008 GHz| 0848dBm| | 00000 00000000 |
I A

3 I A
4 I N S
3 I R S
N A

N A

I N S

I N S

10 I I A
11 I I A S
>

MsG STATUS
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A TUVRheinland®

Produkte
Products

Radiation

Dongguan Lepont Testing Service Co., Ltd.

LEPONT Room 102, Building 11, No7 Houjie Science And Technolog
L. 71 E0irg il o Avu-u:. Ho:pe ;uu.;g.lm. Guangdong, crm:
Tel.: +B6 760 B308 GBBE Hitp:Mwww lep ont.com.cn
Ste: 966 Chamber 1 Radiation Emission .
Job No.: LP24070228C12-04 Temp: 21.7 (C) ] 47 %RH 1014
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating: Dec 3v
Model No.: OB1966 Ant Polarization: Horizontal
Test Mode: TX
Remark 1: 2480MHz
96.9 dBuV/m
. 4
flrr. \".
7 f ) FEC Class B-IM-Rladiation PedkiAbove 1G]
!
67 K ]
57 «ﬂ{”, .JII FHE ot H- M- Hadt A atAbore—Hi
47 Mﬁwr f '.
e . |
7 IJ I 4 eal
Al P poct
M_Jhwrn-!' el -'1-1‘
. ""‘"“"'-“""--'\"'«M — — - “"‘“‘“‘""“g.ﬁ\f[i
16.9
2470.000 247300 247600 247900 248200  [MHz) 248800  2491.00 249400  2497.00  2500.00
Frequency | Factor | Reading | Level Limit [Margin
No- | " "(MHz)  |(@Buvim)| (@Buv) |(dBuvim) [(aBuvim)| (dB) |Petecte |- | Reme
1 2480.000 -4.48 92.86 88.38 7400 |14.38| peak | X
2 2480.020 -4.48 9122 86.74 54.00 |3274| AVG | *
3 2483.500 -4.46 56.56 52.10 74.00 |-21.90| peak
4 2483.530 -4.46 38.14 3368 54.00 |-20.32| AVG
5 2500.000 -4.41 39.78 35.37 74.00 |-38.63| peak
6 2500.000 -4.41 29.80 2539 54.00 |-2861| AVG

MNote: Level=Reading+Factor,Over=Level-Limit.

M. 2= M

imum data

File: OB1966-BAND\Data =31

x:0Over limit :Owver margin
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A TUVRheinland®

Dongguan Lepont Testing Service Co., Ltd.

~ LEPONT Room 102, Building 11, No.7 Houjie Science And Technology
n;ﬂiﬁ;ﬂ Awenue, Houjie, Dongguan, Guangdong, China
Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen
Ste 866 Chamber 1 Radiation Emission .
Test Standard: FCC Class B 3M Radiation Peak{Above 1G) Test Engineer:  Kervin
2 Incase Compact Ergonomic Keyboard Power Rating: DC 3V
Model No.: OB1966 Ant Polarization: Vertical
Test Mode: X
Remark 1: 2480MHz
96.9 dBuV/m
87
7 FCG Class B 3M Radiation Peak{Above 1G]
67
57 et bk e e e e e
47 | ! 1 !
\
¥ M f \ ! AR e i
, llt IR e Kpeak
/ \
7 I E—— H"“;C— T e e e Save
16.9
2470.000 247300  2476.00 247900 248200  [MHz) 248800 2491.00 249400 2497.00  2500.00
Fregquency | Factor | Reading | Level Limit |Margin
No- | " MiHz)  |(dBuvim)| (@Buv) |(dBuvim) |(dBuvim)| (dB) |Peieste |MK- | Remar
1 2480.000 -4.48 80.76 7628 7400 | 228 | peak | X
2 2480.020 -4.48 80.16 7568 5400 | 2168| AVG | *
3 2483.500 -4.46 4795 4349 74.00 |-30.51| peak
4 2483.530 -4.46 30.01 2555 54.00 |-28.45| AVG
5 2500.000 -4.41 3937 3496 74.00 |-39.04| peak
6 2500.000 -4.41 2045 2504 54.00 |-28.96| AVG

Mote: Level=Reading+Factor, Over=Leval-Limit.

ME.:*:Maximum data x:Over limit !:Ower margin

File: OB1966-BAND\Data #2
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Building 11, No.7 Houjie Stience And Technology
nﬂiﬁ!ﬂ Awenue, Houjie, Dongguan, Guangdong, China

Tel.: +586 T60 308 6B88 Hilp:fwww lepont comen

Radiation Emission

Site: 966 Chamber 1 2025M/9
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating:  DC 3V
Model No.: OB1966 Ant Polarization: Vertical
Test Mode: X
Remark 1: 2402MHz
96.9 dBuV/m
87
T t t T FEG-Class B-IM-Radiation PeakiAbove 16} ||
ol | ] i
[

57 FEE- s B 3M-Radmtomr A oiibore—Ha I

Y s s B

; n‘"/ Y
k¥ i i | }
W”""MMMHMM WWWMWW%WWWWM | peak
AVEG
| | | _ | 4 )
" tev "L-""—--i__wr ----- U P UR—— 4_,\_““*_”_,.‘-___.”%“,15\ RS k_h
16.9
2300.000  2311.00 2322.00 2333.00 2344.00 [MHz) 2366.00 23F7.00 2388.00 2399.00 2410.00

No. | "ty |aim| @B | |(dBuvim)| (| [ | Remas
1 2310.000 -5.12 39.76 34 64 74.00 |-39.36| peak

2 2310.230 -5.12 20.98 24 86 54.00 |-20.14| AVG

3 2390.000 -4.83 41.15 36.32 74.00 |-37.68| peak

4 2390.090 -4.83 3047 2564 54.00 |-2B.38| AVG

5 2402.000 -4.78 87.98 8320 74.00 9.20 | peak | X

5] 2402.300 -4.78 87.10 8232 5400 | 2832| AVG | *

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

File: OB1966-BAND\Data #3
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Dongguan Lepont Testing Service Co., Ltd.
~ LEPONT Room 102, Buikding 11, No.7 Houjie Science And Technology
n;ﬂﬂ?ﬂ Awenue, Houie, Diongguan, Guangdong, China

Tel.: +86G T60 B308 6888 Hitpoiwww lepont comuen

Radiation Emission

Site: 966 Chamber 1 2025M/9
Job No.: LP24070228C12-04 Temp: 21.7 (C) ! 47 %RH/ 1014
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  Kervin
EUT: Incase Compact Ergonomic Keyboard Power Rating: DC 3V
Meodel No.: OB1966 Ant. Polarization: Horizontal
Test Mode: TX
Remark 1: 2402MHz
96.9 dBuV/m

a7 E

77 T i 1 FEG Class B-IM-Radiation PeakiAbove 16}

|
67 | | | ] | -
57 FEE-ElazsB-OM-Radistion-AyoiAboveHa)

ol L L V'/Nﬂ

Ja/ﬂ e
I Wit PN AA S bt Mo J'm( \
zx . 2 _ it 4 ’ll L AVG
e T S S S ey (e i el -
16.9
2300.000 2317.00  2322.00 233300  2344.00  [WHZ) 736600 237700  2388.00  2399.00  2410.00

No. | ik |(eBuim)| (@B |(cBuvim) |(cBuvimy | (o | e [ | meme
1 2310.000 -5.12 40.44 35.32 74.00 |-3B.68| peak

2 2310.010 -6.12 3010 24 98 54.00 |-29.02| AVG

3 2380.000 -4.83 4143 36.60 74.00 |-37.40| peak

4 2390.200 -4.83 30.80 2597 54.00 |-28.03| AVG

& 2402.000 -4.78 92.77 87.99 7400 | 13899 peak | X

6 2402.190 -4.78 90.94 86.16 5400 |3216| AVG | *

Mote: Level=Reading+Factor, Over=Leval-Limit.
ME.:*:Maximum data x:Over limit !:Ower margin

Fila: OB1966-BAND\Data :#4
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